Download Print this page

Grizzly G0746 Owner's Manual: Saddle Parts List

Gear-head lathe.
Hide thumbs

Advertisement

REF PART #
DESCRIPTION
901
PCAP60M
CAP SCREW M8-1.25 X 55
902
P07460902 DOWEL PIN 6 X 30
903
P07460903 CROSS LEADSCREW
904
P07460904 CROSS LEADSCREW REAR BRACKET
905
P07460905 SPANNER NUT M14-1.5
906
P07460906 TABBED LOCK WASHER 14MM
907
P6202ZZ
BALL BEARING 6202ZZ
908
P07460908 SPACER
909
P07460909 SPACER
910
P6202ZZ
BALL BEARING 6202ZZ
911
P07460911 SPANNER NUT M14-1.5
912
P07460912 FLANGED BUSHING
913
P07460913 STOP PIN
914
P07460914 STRAIGHT WAY WIPER
915
PS09M
PHLP HD SCR M5-.8 X 10
916
P07460916 STRAIGHT WAY WIPER PLATE
917
P07460917 REAR BED CLAMP
918
PCAP61M
CAP SCREW M10-1.5 X 20
919
P07460919 V-WAY WIPER
920
P07460920 V-WAY WIPER PLATE
921
P07460921 PLUG
922
P07460922 PAD
923
PN03M
HEX NUT M8-1.25
924
PSS06M
SET SCREW M8-1.25 X 16
925
P07460925 LEFT FRONT BED CLAMP
926
P07460926 ONE-SHOT OIL PUMP ASSEMBLY
927
P07460927 OIL TUBE MALE COUPLING
928
P07460928 OIL TUBE
929
P07460929 OIL TUBE MALE COUPLING
930
P07460930 OIL TUBE MALE COUPLING
931
P07460931 OIL DISTRIBUTION UNIT
932
P07460932 OIL TUBE
933
P07460933 OIL TUBE
934
P07460934 OIL TUBE
935
P07460935 OIL SEAL
936
P07460936 OIL TUBE MALE COUPLING
937
P07460937 OIL TUBE
938
P07460938 OIL TUBE ELBOW COUPLING
939
P07460939 OIL PLUG W/SEAL
940
PB29M
HEX BOLT M6-1 X 30
-102-

Saddle parts List

REF PART #
941
942
943
944
945
946
947
948
949
950
951
952
953
954
955
956
957
958
959
960
961
962
963
964
965
966
967
968
969
970
971
972
973
974
975
978
979
980
981
DESCRIPTION
P07460941
CROSS GRADUATED DIAL
P07460942
KNURLED THUMB SCREW M8-1.25 X 18
P07460943
DIAL BASE
P07460944
DIAL LOCKING PIN
P07460945
LOCK COLLAR
PSS31M
SET SCREW M5-.8 X 8
P07460947
PLUNGER
P07460948
TAPERED PIN 4 X 25
P07460949
CROSS BALL HANDLE
PCAP61M
CAP SCREW M10-1.5 X 20
P07460951
FLANGE
P07460952
SLEEVE
P07460953
COMPRESSION SPRING
PCAP52M
CAP SCREW M8-1.25 X 10
P07460955
INDICATOR PLATE
PS17M
PHLP HD SCR M4-.7 X 6
PRIV009M
STEEL FLUTED RIVET 2 X 6MM
P07460958
GRADUATED DIAL INFO PLATE
P07460959
SHAFT
P07460960
KEY 8 X 5 X 45
P07460961
GEAR 17T
PSS130M
SET SCREW M6-1 X 8 CONE-PT
P07460963
SHAFT
P07460964
BUSHING
P07460965
OIL SEAL 22 X 32 X 7
P07460966
BUSHING
P07460967
SADDLE TOP COVER
PS05M
PHLP HD SCR M5-.8 X 8
PCAP84M
CAP SCREW M10-1.5 X 35
P07460970
RIGHT FRONT BED CLAMP
P07460971
OIL FILL PLUG 1/4" NPT
P07460972
SADDLE
PCAP92M
CAP SCREW M12-1.75 X 40
P07460974
SQUARE WAY WIPER
P07460975
SQUARE WAY WIPER PLATE
P07460978
SQUARE HEAD BOLT M12-1.75 X 50
P07460979
STOP PIN
PLUBE002M BALL OILER 8MM TAP-IN
P07460981
OIL TUBE
Model G0746/G0749 (Mfg. Since 3/13)

Advertisement

   Related Manuals for Grizzly G0746

This manual also for:

G0749

Comments to this Manuals

Symbols: 0
Latest comments: